

METALCA-2UEV S.R.L.
202310036
28.04.2023

© 2006 Pearson Education, Inc.

DATE:	7.02.2023
REPORT NO:	6.115

[illegible]

WE (SUPPLIER) HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE BY THE BASIC OXYGEN PROCESS AND TESTED IN ACCORDANCE WITH THE RULES OF DIN EN 10346:2015 AND STATED GRADES BY MANUFACTURER

NOTE: T = Top, M = Middle, E = End, T = Transverse, L = Longitudinal, P.S. = Piece of Slice, P.P. = Piece of Plate

